=nzelt PLlen

: H Wersja/Version:v_01
Enzeit Clty BM Nr/No: 01/101/0100/0224

Czg$t2z2/Part2of?2

Instrukcja montazu
Installation instruction

Przeczytaj przed rozpoczeciem montazu. Zachowaj przez caty okres uzytkowania./
Read before starting the assembly. Keep for the entire usage period.

enzeit.com



== Spis tresci/
mm  Table of contents

Enzeit City BM

Informacje dodatkowe/
Additional Information

Lista elementow/
List of components

Lista narzedzi, piktogramy/
Number of tools, pictograms

Montaz katownikdw/
Assembly of the angle bars

Montaz ciegien/
Assembly of tie rods

W N O O W

Montaz modutu PV/
PV module assembly

Montaz konstrukgji do barierki/

Assembly of the structure to the guardrail

Konstrukcja balkonowa B-01/
Balcony construction B-01

S

4/22



Informacje dodatkowe/

. . Enzeit City BM
Additional Information

Konstrukgja Enzeit City BM jest przeznaczona do montazu modutéw PV w orientacji poziomej na barierkach balkonowych.
Konstrukcja jest dedykowana:

1) dla modutéw PV o maksymalnej dopuszczalnej:

-wadze: 40kg;

- powierzchni: 2613mm?;

- wysokoéci: 1134mm.

2) do maksymalnych dopuszczalnych warunkéw wedtug PN-EN 1991-1-4:2008 (Tabla 1).

3) do poreczy barierek, ktdrych szerokos¢ jest w zakresie od 36 do 55 mm, a wysoko$¢ jest w zakresie od 40 do 55 mm.

UWAGA

Przed montazem konstrukcji w wybranej lokalizacji, zweryfikuj panujace w niej warunki wedtug obowigzujgcej normy EN
1991-1-4 i jej zatgcznikdw krajowych.

Wszystkie powyzsze warunki muszg by¢ spetnione jednoczesnie.

The B-01 Enzeit City BM structure is designed for mounting PV modules in horizontal orientation on balcony guardrails. The
Structure is intended:

1) PV modules with maximum permissible:

-weight: 40kg;

- surface area: 2613mms;

- height: 134mm.

2) to the maximum permissible conditions according to EN 1991-1-4:2008 (Table 1).

3) for railings of railings whose width is in the range 36+55 mm and whose height is in the range 40-55 mm.

WARNING

Before installing the Structure in the chosen location, verify the conditions at the site based on the applicable standard EN
1991-1-4 and the national annexes thereto.

All the above conditions must be met simultaneously.

Tabela/ Table 1

WYSOKOSCE BUDYNKU - STREFA WIATROWA
WG. PN-EN 1991-1-4:2008/ STREFA1/ STREFA 2/ STREFA 3/

BUILDING HEIGHT - WIND ZONE ACCORDING ZONE1 ZONE 2 ZONE 3
PN-EN 1991-1-4:2008

bez ograniczeh/

. .. < 600
without limits

20 <600

45 <400 - <400

3/22



Informacje dodatkowe/ Enzeit City BM
Additional Information

O

NIEBEZPIECZENSTWO/DANGER

Montaz konstrukcji w miejscu niezgodnym z jej przeznaczeniem moze przyczynic sig do sytuacji niebezpiecznej./
Assembly of the structure in an area not compliant with its intended use may contribute to a hazardous situation.

Montaz konstrukgeji niezgodnie z niniejsza instrukcja, moze negatywnie wptynaé na poziom bezpieczenstwa uzytkowania
konstrukgeji./
Assembly the structure contrary to this manual may adversely affect the level of safety when the Structure is in use.

Nie montuj konstrukcji niekompletnej i/lub uszkodzonej./
Do not install an incomplete and/or damaged structure.

Przed montazem konstrukcji na barierce upewnij sig, ze nie ma zadnych przeciwwskazan do tego montazu. Montaz
konstrukcji na barierce niedostosowanej do montazu konstrukcji (w zakresie obcigzenia wynikajacego z montazu
konstrukgji) moze przyczynic sie do sytuacji niebezpiecznej./

Prior to the assembly of the structure on the guardrail, make sure that no contraindications for its assembly occur. Assembly
of the structure on a guardrail not appropriate for the structure assembly (in terms of load resulting from the structure
assembly) may contribute to a hazardous situation.

UWAGA/WARNING

Przed montazem konstrukcji zweryfikuj, czy barierka jest dostosowana do montazu konstrukcji zgodnie z instrukcjg jej
montazu. Za weryfikacje mozliwosci montazu konstrukgeji odpowiada uzytkownik./

Prior to the assembly of the structure verify, whether the guardrail is adapted to the structure assembly according to its
assembly instruction. User bears the responsibility for the assembly of the structure.

Montazu konstrukcji dokonaj tylko i wytgcznie po zapoznaniu sig i zrozumieniu tresci niniejszej instrukcji montazu (czesci
1iczesci2)./
Perform the structure assembly only after familiarizing yourself with the content of this assembly instruction (part 1and part 2).

W czasie montazu zachowaj nalezyta ostrozno$cé./
Maintain due caution during assembly.

W czasie montazu zastosuj moment dokrecenia, ktory zagwarantuje petny styk sasiadujacych ze soba powierzchni elemen-
téw skrecanych. Dokrecaj do pierwszego oporu./

During assembly use tightening torque, which will guarantee full contact of the neighbouring surfaces of the screwed
components.

WSKAZOWKA/TIPS

W czasie pracy na wysokosciach zastosuj wszelkie niezbedne zasady bezpieczeristwa./
Apply all necessary safety principles when working at height.

Zabezpiecz miejsce montazu zgodnie z obowigzujgcymi przepisami w miejscu montazu./
Secure the assembly site according to the applicable regulations.

Montazu konstrukgji moze dokonac tylko Autoryzowany Instalator./
Only an Authorised Installer may assemble the structure.

Montuj konstrukcje w zespole 2-osobowym./
Install the structure in a 2 person team.

4/22



EPDM spacer

. /2
mm  *Lista elementow/ S——
nzel I
== *List of components
ID/ NAZWA/ ILoS¢/ INDEKS/ ELEMENT/
ID NAME QTY INDEX COMPONENT
1 Ciggto/ 4 PV-K-BA-CI-A-295-0
Rod
5 Katownik gtéwny/ 4 PV-K-BA-KG-B-648-0
Main angle bar
3 Katownik przegubu/ 8 PV-K-BA-KP-B-45-0 %
Swivel angle bar |¢
4 Katownik ustalajacy/ 4 PV-K-BA-KU-B-90-0 »
Setting angle bar l'a
Nakretk Sciok M =<
5 akretka szesciokatna M&/ 30 PV-Z-NS-A2-M8-00-0 $
M8 hexagonal nut ‘
Podktadka ptaska M8/
6 M8 flat washer 60 PV-Z-PP-A2-M8-00-0
Podktadka sprezysta M8/
7 M8 spring washer 30 PV-2-PS-A2-M8-00-0
Sruba szesciokatna M8x25/
8 M8x25 hexagonal screw 26 PV-2-5S-A2-M8-25-0 y
Sruba szesciokatna M8x80/
9 M8x80 hexagonal screw 4 PV-Z-SS-A2-M8-80-0
Przektadka EPDM/
10 4 PV-K-BA-PE-A-100-0

*1loé¢ elementdéw do montazu konstrukeji na jeden modut PV./

* Quantity of components for the structure assembly per one PV module.

5/22



Lista narzedzi, piktogramy/
Number of tools, pictograms

Enzeit City BM

KLUCZ PLASKI, ROZM. 13/
OPEN-END WRENCH, SIZE. 13

NIEBEZPIECZENSTWO/
DANGER

UWAGA/
NOTE

WSKAZOWKA/
TIP

6/22



mm  Montaz katownikow/

mm  Assembly of the angle bars

Enzeit City BM

T T ¥ 7 ppppppp——————
GEEEEEEaE jemosasssnsns

===seseseecec®e@io—o-oooooooo
G========ce=c )

6 8
2
ID/ NAZWA/ ILOSE/
ID NAME QTY
Katownik gtéwny/
2 Main angle bar 2
5 Nakretka sze$ciokatna M8/ 2
M8 hexagonal nut
6 Podktadka ptaska M8/ 4
M8 flat washer
7 Podktadka sprezysta M8/ >
M8 spring washer
s Sruba szesciokatna M8x25 >

M8x25 hexagonal screw

Dobierz wysokos$¢ H zgodnie z szerokos$ciag montowanego modutu PV.
Powtorz taczenie katownika giéwnego (2) tak, aby kazdy modut PV
miat dwa kompletne zestawy./

Select the height H according to the width of the PV module to be
assembled.
Repeat the connection of the main angle (2) so that each PV
module has two complete sets.

7122



Enzeit City BM

8/22

T
9 Y
&) ‘ﬁ D
4 -
. L/
ID/ NAZWA/ ILo$E/
ID NAME QTY
Katownik gtéwny/
2 Main angle bar 1
4 Katownik ustalajacy/ 1
Setting angle bar
s Sruba szesciokatna M8x25 >
M8x25 hexagonal screw
9 Sruba szesciokatna M8x80 1
M8x80 hexagonal screw
PL Szerokos$¢ poreczy barierki X musi by¢ w zakresie od 36 do 55 mm.

Szeroko$¢ poreczy barierki to odlegtos¢ miedzy wewngtrznymi
powierzchniami katownika giéwnego (2) i katownika ustalajacego (4).
Wysoko$¢ poreczy barierki Y musi byé w zakresie od 40 do 55 mm.
Grubos¢ barierki to odlegto$¢ miedzy gbrna powierzchnia tha Sruby
(8),a powierzchnia $ruby (9)./

The handrail width of the railing X must be between 36 and 55 mm.
The handrail width is the distance between the inner surfaces of
the of the main angle bracket (2) and the setting angle bar (4).

The handrail height of the Y railing must be between 40 and 55 mm.
The handrail thickness is the distance between the top surface of
the screw head (8), and the surface of the bolt (9).




Enzeit City BM

4
ID/ NAZWA/ ILoSE/
ID NAME QTY
> Katownik gtowny/ 1
Main angle bar
" Katownik ustalajacy/ 1
Setting angle bar
5 Nakretka sze$ciokgtna M8/ 1
M8 hexagonal nut
6 Podktadka ptaska M8/ 1
M8 flat washer
7 Podktadka sprezysta M8/ 1
M8 spring washer
s Sruba szesciokatna M8x25/ 1

M8x25 hexagonal screw

Powtérz montaz katownika ustalajacego (4) na obu katownikach
gtdwnych (2) tak, aby oba konce zestawu byty zakornczone katowni-
kiem ustalajacym (4)./

PL

Repeat the assembly of the setting angle bar (4) on both main
angle bars (2) so that a setting angle baris on both ends of the set (4).

9/22



Enzeit City BM

10/22

7
5
ID/ NAZWA/ ILOSE/
ID NAME Q1Y
Katownik gtéwny/
2 Main angle bar 1
Katownik przegubu/
3 Swivel angle bar 2
Nakretka sze$ciokgtna M8/ 2
S M8 hexagonal nut
6 Podktadka ptaska M8/ 4
M8 flat washer
2 Podktadka sprezysta M8/ 5
M8 spring washer
s Sruba szesciokatna M8x25/ >

M8x25 hexagonal screw

m Montaz elementdw w gornej czesci katownika gidwnego (2)./
m Assembly of the main angle barin the upper part (2).




Enzeit City BM

M8x25 hexagonal screw

N
o N
\ u |
N\
N
ID/ NAZWA/ ILOSE/
ID NAME QTY
> Katownik gtéwny/ 1
Main angle bar
3 Katownik przegubu/ 1
Swivel angle bar
5 Nakretka sze$ciokatna M8/ 1
M8 hexagonal nut
6 Podktadka ptaska M8/ >
M8 flat washer
7 Podktadka sprezysta M8/ 1
M8 spring washer
8 Sruba szeéciokatna M8x25/ 1

m Assembly of the main angle barin the lower part (2).

Montaz elementéw w dolnej czesci katownika gtéwnego (2)./

n/22



Enzeit City BM

12/22

@ |
Yy
<y,

———

PL

Powtdrz montaz katownikéw przegubu (3) w dolnej i gornej czesci
katownika gtéwnego (2) tak, aby na obu koncach zestawu byty
zamontowane kompletne przeguby./

Repeat the assembly of the swivel angle bars (3) in the upper and
lower part of the main angle bar (2) so that complete swivels are
installed on both ends of the set.




[ Montaz CIgglen/ Enzeit City BM
mm  Assembly of rods
N\
2
@ )|
5
@
(@) =\
(7 A |
6 ) ?\ '5)
2 L \Y
) ,\‘
) N u I
@ N\
@ [
o @ N
’ C
8
ID/ NAZWA/ ILOSC/
ID NAME QTY
Ciggto/
1 Rod L
Katownik gtéwny/ 1
2 Main angle bar
3 Katownik przegubu/ 1
Swivel angle bar
5 Nakretka sze$ciokagtna M8/ 1
M8 hexagonal nut
6 Podktadka ptaska M8/ >
M8 flat washer
7 Podktadka sprezysta M8/ 1
M8 spring washer
8 Sruba szesciokatna M8x25/ 1

M8x25 hexagonal screw

13/ 22



Enzeit City BM

14/ 22

Min./ Min.

ID/
ID

NAZWA/ ILOSE/
NAME QrY
Ciggto/ >
Tension rod

Katownik gtéwny/
Main angle bar
Katownik przegubu/
Swivel angle bar
Nakretka szeSciokatna M8/
M8 hexagonal nut

Podktadka ptaska M8/ 4
M8 flat washer
Podktadka sprezysta M8/
M8 spring washer

Sruba szesciokatna M8x25/
M8x25 hexagonal screw

Przy maksymalnym kacie nachylenia modutu PV, zachowaj odstep
jednego otworu miedzy elementami ztacznymi (8,6,7, 5).
Kat pochylenia modutu PV zalezy od wzajemnego przesuniecia ciggien (1)/

Atthe maximum tilt angle of the PV module, maintain a spacing of
one hole between the fasteners (8,6,7,5).

The pitch angle of a PV module depends on the mutual movement
of the rods ().




o Montaz modutu PV/

Enzeit City BM
mm PV module assembly
6 8
@ 8
6
3
7 6
5 Modut PV/
PV module
<\ @ I 6
0 00
7
5
3
N
ID/ NAZWA/ ILo$¢/
ID NAME QTY
> Katownik gtowny/ 1
Main angle bar
3 Katownik przegubu/ 1
Swivel angle bar
5 Nakretka szeSciokatna M8/ 1
M8 hexagonal nut
6 Podktadka ptaska M8/ >
M8 flat washer
7 Podktadka sprezysta M8/ 1
M8 spring washer
8 Sruba szesciokatna M8x25/ 1

M8x25 hexagonal screw

Elementy do montazu modutu PV w gbrnej cze$¢ katownika
gtownego (2).

Components for PV module assembly in the upper part of the main
angle bar (2).

15/ 22



Enzeit City BM

16/22

ID/
ID

NAZWA/ ILOS¢/
NAME QrY

Ciggto/ 1
Rod

Katownik przegubu/
Swivel angle bar

Nakretka sze$ciokgtna M8/

M8 hexagonal nut 2
Podktadka ptaska M8/ 4
M8 flat washer
Podktadka sprezysta M8/ >
M8 spring washer
Sruba sze$ciokatna M8x25/ >

M8x25 hexagonal screw

Elementy do montazu modutu PV w dolnej czes¢ katownika
gtéwnego (2)./

Components for PV module assembly in the lower part of the main
angle bar (2).




Enzeit City BM

Powtérz montaz ciggien (1) na wszystkich zestawach tak, aby
zamontowaé modut PV.
Zamontuj modut PV zgodnie z instrukcja montazu jego Producenta./

Repeat assembly of the rods (1) on all sets so as to install the PV
module.

Install the PV module according to the assembly instruction of its
Manufacturer.

17/ 22



Enzeit City BM

18/ 22

Modut PV/
PV Module

Zamontuj modut PV zgodnie z instrukcjg producenta jednoczeénie
uwzgledniajac dopuszczalng maksymalna odlegtosé S.W tym celu
zastosuj wzor:

S=1/4L

gdzie:

S- maksymalna dopuszczalna odlegto$¢ konstrukeji od pionowych

krawedzi modutu PV;
L- wysoko$¢ montowanego modutu PV.

Mountthe PV module according to the manufacturer's instructions
while taking into account the permissible maximum distance S.To
do so, use the formula:

S=1/4L

where:

S- maximum allowable distance of the structure from the vertical

edges of the PV module;
L- height of the PV module to be mounted.




mm  Montaz konstrukgji do barierki/ o
o . Enzeit City BM
mm  Assembly of the structure to the guardrail
Modut PV/
PV module
Barierka/
Guardrail
ID/ NAZWA/ ILoS¢/
ID NAME Q1Y
> Katownik gtéwny/ 1
Main angle bar
4 Katownik ustalajacy/ 1
Setting angle bar
5 Nakretka sze$ciokgtna M8/ 1
M8 hexagonal nut
6 Podktadka ptaska M8/ >
M8 flat washer
7 Podktadka sprezysta M8/ 1
M8 spring washer
9 Sruba szesciokatna M8x25/ 1
M8x25 hexagonal screw
10 Przektadka EPDM/ 1
EPDM spacer

Elementy do montazu konstrukgji balkonowej do gornej poreczy
barierki./

Components for the assembly of the balcony structure to the upper
handrail of the guardrail.

19/22



Enzeit City BM

Modut PV/
PV Module

Modut PV/
PV module

/ —
o
/C N
—
/
Barierka/ 7
, Guardrail sVeVaYeV7 s 5
7
==
5 ‘2
= ID/ NAZWA/ ILosc/
ID NAME Q1Y
> Katownik gtowny/ 1
Main angle bar
4 Katownik ustalajacy/ 1
Setting angle bar
5 Nakretka szeSciokatna M8/ 1
M8 hexagonal nut
6 Podktadka ptaska M8/ >
M8 flat washer
7 Podktadka sprezysta M8/ 1
M8 spring washer
9 Sruba szesciokatna M8x80/ 1
M8x80 hexagonal screw
10 Przektadka EPDM/ 1
EPDM spacer

Elementy do montazu konstrukcji balkonowej do dolnej poreczy
barierki./

Elements for mounting the balcony structure to the lower handrail
of the guardrail.

Zamontuj konstrukgje tak, aby nie miata mozliwosci swobodnego
przemieszczania sig- bez luzéw miedzy katownikami (2 i 4) a
poreczg barierki.

Mount the structure so that it cannot move freely - no play between
the angles (2 and 4) and the handrail of the guardrail.

20/ 22



Enzeit City BM

\]
\

\
(@]

Modut PV/
PV module

Barierka/
Guardrail

Powt6rz montaz elementéw mocujacych konstrukcije do barierek
poreczy (dolnej i gbrnej) tak, aby na obu koncach zestawu zamon-
towane mocowanie byfo kompletne.

Kazdy modut PV zamontuj do konstrukgji w 4 punktach./

Repeat the assembly of the elements fastening the structure to the
handrail (bottom and top) so that the attachment is complete at
both ends of the set.

Mount each PV module to the structure in 4 points.

21/ 22



=nzeitl

Technik
enzeit.com
GTV Poland S.A. NIP: 5342505912, REGON: 361900451
ul. Przejazdowa 21 KRS: 0000938133 Sad Rejonowy dla m.st. W-wy

05-800 Pruszkéw, Polska w Warszawie XIV Wydziat Gospodarczy KRS

GTV Poland SA NIP (tax ID): 5342505912, REGON (business ID): 361900451
Streetaddress ul.Przejazdowa 21 KRS: 0000938133, District Court for the Capital City of Warsaw
05-800 Pruszkéw, Poland

inWarsaw, XIV Economic Department of the National Court Regjister





